
540 SXS RACING 2003 <2003><EU><850031>
NEW PARTS

1417

Pos Part Number Description Additional Text Quantity

1* 1418X742 FRONT FORK 4860 MXMA D=48MM 1.00

6* 1218X766 * MONOSHOCK 5018 PDS SXS RAC. 1.00

7 SXS02540502 % SILENCER TITAN SXS 20 1.00

8* SXS02540507 REPAIR KIT 1.00

9* SXS02540505 STFFING YARN-KIT L=560MM 02 1.00

10* SXS02540503 CLAMP FRONT 1.00

11* SXS02540504 % CLAMP F.SILENC. CARBON REAR 1.00

13* SXS03450500 EXHAUST PIPES TITAN SXS 03 450 1.00

13* SXS03540500 * EXHAUST PIPES TITAN SXS 03 540 1.00

14* SXS03450503 FRT PART EXHAU.PIPE TITAN 03 450 1.00

14* SXS03540503 FRT PART EXHAU.PIPE TITAN 03 540 1.00

15* SXS02540506 EXHAUST FLANGE 03 1.00

16* SXS02540508 SUPPORT EXHAUST PIPE 02 1.00



17* 57305016000 EXHAUST-SPRING WITH RUBBER 02 5.00

21* 59408091300 DISPLACEM. STICKER 450 SXS 03 1.00

22* 59008191300 DISPLACEM. STICKER 540 SXS 03 1.00

23* 5480207900004 HAND GRD CPL. L/S+R/S ORA.03 1.00

23* 5480207900030 HAND GUARD L/S+R/S BLA.03 NOT FOR FS 0.00

27* 59501099020 * TRIP.CLAMP KIT MLD CPL.20MM 1.00

28 50101033100 FORK TUBE L=244 '91 ONLY FOR MXC, EXC 1.00

29 54201081000 TAPERED ROLLER BEARING CPL. 1.00

30 54601084100 O-RING SUPPORT W. SEALING LIP 1.00

31 0015080303 HH COLLAR SCREW M 8X30 WS=10 11.00

33* 59501039044 % HANDLEBAR SUPPORT CPL.D=28MM 1.00

34* 0015080253 HH COLLAR SCREW M 8X25 WS=10 4.00

35 0912100250 AH SCREW DIN6912-M10X25,10.9 0.00

35* 0912100356 AH SCREW DIN6912-M10X35 10.9 0.00

35* 0912100456 AH SCREW DIN6912-M10X45 10.9 0.00

36* 5480900104430 * FRONT WHEEL 1,6X21"DID SCHW. 1.00

37 5900907000030 FRONT RIM U-SHAPE 1,6X21"DID 1.00

38* 54809060100 BRAKE DISC FRONT D=260MM 03 450 SX 1.00

40* 5481000114430 * REAR WHEEL CPL.2,15X19" BLA. 1.00

41 5901007010030 * RIM REAR U-SHAPE 2,15X19"DID 1.00

43* 54810060000 BRAKE DISC REAR D=220MM 03 450 SX 1.00
* = New part


